INSTRUCTION MANUAL




Exploded View and Hardware List

Exploded View

1.Handle

2. Lid

3. Air Damper
4. Hinge Top(2)
5. Hinge Bottom(2)
6. Bottom Bowl
7. Air-Vent(2)
8. Leg Assem(4)
9. Charcoal Grid
10. Cooking Grid
11. Warming Grid

Hardware

M4X12 5.3 65Mn
A M Truss Head Screw  2PCS E @ @ Small Lock Washers 6PCS
B i M5X12 F /6.4 Round Heat -

Truss Head Screw  11PCS Resistant Washers 2PCS
C M4 Small Wing Nuts  2PCS G @ ?5X30 A3 Pins  2PCS
D M5 Large Wing Nuts ~ 13PCS H I &= 65Mn Cotter Pins  2PCS




Assembly Instructions:

Step 1

Attach handle to lid (F heat resistant washer 2pcs / D Large wing nut 2pcs).
Attach air vent to lid (B Screw 1pc / D Large wing nut 1pc).
Attach top hinge to lid (B Screw 2pcs / E Small lock washer 2pcs / D Large wing nut 2pcs).

Step 2

Attach bottom hinge to bottom bowl (B Screw 4pcs / E Small lock washer 4pcs / D Large wing nut 4pcs).
Attach air damper to bottom bowl (A Screw 2pcs / C Small wing nut 2pcs).

A D E B




Step 3

Attach leg assembly to bottom bowl (B Screw 4pcs / D Large wing nut 4pcs).

Step 4

Insert top hinge into bottom hinge and secure them together (G Pin 2pcs / H Cotter pin 2pcs)
Note: If top hinge does not fit into bottom hinge, gently squeeze top hinge tabs together.




Step 5
Cut zip tie on warming rack.
Slide warming rack into holes in lid and bottom bowil.
Note: Look for corresponding holes on side of lid. Insert short wire ends into lid holes, one side at a time. Position
warming rack legs into slots on bottom bowl sides. Meanwhile, the warming rack support should be under the
horizontal of warming rack, or else, the warming rack will slide left or right.

Insert charcoal grid into bottom bowl.
Insert cooking grid into bottom bowl.

Second

(V)]



